FELIN oo

2022

INSTRUCTIONS  voo






MAIN CHARACTERISTICS

WEIGHT ~ 5.5KG WITH BATTERIES

WALKING VELOCITY ~1M/S

PAYLOAD < 1KG

BLUETOOTH REMOTE CONTROL (GAMEPAD)
LINuX / ROS




BILL OF MATERIAL

« XT30 M/F, JACK AND WIRES (POWER SUPPLY)
«  JST-3 M/F AND WIRES (CAN BUS WIRING)

«  CARBON TUBES 18 X 480MM (x4)

» SCREWSM2.5 M3M5

e INSERTSM2.5 M3 M5

«  BEARINGS

e  SPACERS

» BRASS TUBE
*  SQUASH BALLS
o  LITHIUM GREASE FOR GEARBOXES



BILL OF MATERIAL

MOTOR MAD 5008 240KV IPEV2 (x12)

ESC B-G431B-ESC1 DISCOVERY KIT (X12)
SMALL HEATSINK FOR MOSFET (x12)

ROS-comPATBLE SBC WITH CAN PORT(S)

UP-BOARD XTREME

PEAK PCAN-M.2 QUAD
AS5048A OR AS5600BOARD (x12)

MAGNET (x12)

LIPO BATIERIES (X2)



AKER POLYMAX PLA)

7 \J .
AN MNP N ) 3

' > -
e . \)\’\C w\f((

OO0 N ':"--V-\X'.'-’.V‘ 3

LAYER 0.2MM
oot «  FILL 50%
« 80MM/S o 40MM/S






BOTH

CIRCLIP AND
SPACER FROM
THE REAR SHAFT




OUTPUT SHAFT

HEIGHT FROM 3.5MM TO ZERO




ENCODER MAGNET

REPEAT 12X



MAGNET &
MAGNET HOLDER

e INSERT THE MAGNET INTO THE
MAGNET HOLDER

« APPLY GLUE (CYANO) ON THE
REAR SHAFT

e PRESS THE MAGNET HOLDER ON
THE REAR SHAFT

* MAGNETSHALL BE IN CONTACT
WITH THE REAR SHAFT




SUN GEAR

REPEAT 12X

o ©

r—




SUN GEAR

« M3x10 FHC (x2)

e INSERT M2.5 (x2)

« M2.5x16 CHC (x2)

« BEARING 20x27x4
o 6704-2RS




M2.5 INSERTS






MOTOR + MAGNET + SUN GEAR






PLANETARY GEAR

REPEAT 36X




PLANETARY GEAR

« BEARING 6X10x3 (X2)
« MR1061z




PLANETARY CARRIER

REPEAT 12X




PLANETARY CARRIER

* INSERTS M3 (x6)
« M3x16 CHC (x3)
e SPACER D6MM X L14.5MM (x3)

e BEARING 30x37x4
e 670571




\ERINNE N






MOTOR + MAGNET + SUN + PLANETARY CARRIER



HIPS RING GEAR

REPEAT 4X




DUAL RING GEARS (X4)

. M3X25 CHC (X8)
. SPACERS M3X20 (X8)







COXA RING GEAR

REPEAT 2X




DUAL RING GEARS (X2)

. M3X25 CHC (X8)
. SPACERS M3X20 (X8)







COXA MOTOR
MOUNT

REPEAT 4X



COXA
ENCODER

M2Xx4 BUTTON HEAD (X2)







COXA MOTOR

M3x8 CHC (x4)







MOTOR + ENCODER + GEARS




‘ ”x

COXA GEARBOX



><
O
a A
4
<
LLI
O
<
>
O
O

. M3X25 CHC (X4)

e APPLY GREASE ON GEARS






FULLY ASSEMBLED COXA



COXA FRONT/REAR FRAME

REPEAT X2



COXA FRONT/REAR FRAME

BEARING 30x37x4 (x2)



STOPPERS

M3 INSERTS (x3)




M3 INSERTS




COXA-HIPS
FRAME ASSEMBLY

REPEAT X2



COXA-HIPS
ASSEMBLY

« M3x10 CHC (x6)
STOPPER SIDE
« M3x18 CHC (x6)

(GEARBOX SIDE







HIPS MOTOR MOUNT

REPEAT 4X



ENCODER

¢ M2Xx4 BUTTON HEAD (x4)







HIPS MOTOR

M3x8 CHC (x8)







MOTOR + ENCODER + GEARS



COXA-HIPS MODULE
PARTIALLY ASSEMBLED




‘ ”x

HIPS GEARBOX



HIPS GEARBOX

. M3X25 CHC (X8)

e APPLY GREASE ON GEARS










COXA-HIPS MODULE
FULLY ASSEMBLED




XT30 RAILS



POWER
DISTRIBUTION
(CENTER)

« XT30 MALE
« PCB




POWER DISTRIBUTION
(FRONT/REAR)

XT30 FEMALE (x6 MINIMUM)
PCB







UP-BOARD SUPPORT

 M2.5 INSERTS (x4)
e SPACERS M/F 12MM THREADED M2.5
« M2.5CHC (x4)




M2.5 INSERTS







BODY ASSEMBLY

CARBON TUBES 18 X 480MM (x4)



O
af
79
A
Z
<
Z
O
i
)
22
'
i
2
A
a4
LLI
=
0,
al
Rl
a4
LLI
)
£




LLlI
—
s,
0
0 S
=0
- T
v
353
A%
~ 0
Z N
Z
2%
Z
oz O
R
SU
< 3
&
A




A
Z
<
Z
O
T
-
Al
oY L
|
D
N O
3
LL]

=
O o
O T
D“_
< X
~ O
)
Z
O
Y
LL_
_l
%
LLI
V)
4




BODY ASSEMBLED







RIGHT LEG (X2)

e BEARING 6X15%x5 FLANGED (X6)

o F69671

o M5x20 TBHC/BUTTON HEAD (X5)
e MJ5 INSERTS (X5)
e MJ5 SPACER (X3)

« DIY ALLOW TUBE 6x5x10MM (X3)

« SQUASH BALL (PRO (2 YELLOW)




LEFT LEG (X2)

BEARING 6X15x5 FLANGED (X6)
« F69677
M5x20 TBHC /BUTTON HEAD (x5)
M5 INSERTS (Xx5)
MJ5 SPACER (x3)
DIY ALLOW TUBE 6X5x10MM (X3)

SQUASH BALL (PRO (2 YELLOW)




MS INSERTS IN LONG TIBIA



M5 INSERTS IN SHORT TIBIA



9

MS INSERTS IN SHORT TIBIA

.



FOOT
ASSEMBLY

M5x20 BUTTON HEAD (x2)




FEMUR ASSEMBLY

* BEARING 6X15%x5 FLANGED (X2)
o F696/1

e DIY ALLOW TUBE 6X5x10MM




LONG TIBIA
ASSEMBLY

* BEARING 6X15%x5 FLANGED (X2)
« F69677

e DIY ALLOW TUBE 6X5x10MM




ANKLE ASSEMBLY

e M5x20 BUTTON HEAD
e M5 SPACER

e EPOXY GLUE FOR SQUASH BALL




KNEE ASSEMBLY

e M5x20 BUTTON HEAD
e M5 SPACER




FIX LEGS
ON HIPS

M3X25 CHC SCREWS
(x24)




N
LL)
4
D
Z
S
Y
i
o
=
LLJ
N
)
<
2
O
LLJ
S




BATTERIES



(X

OIS X f:" :

SR I W W o

e s R
o o

e,V

+ UP-BOARD VIN > 12V (3S)



STRAPS THE
PACK ON
BATTERY

HOL

DER

VELCRO STRAP (X2)



CLIP BATTERIES ON LOWER CARBON TUBES



SO O .x\‘{\r‘:.\
- .\?\} N}v\f‘ ‘y\;' g

OO O M
A

D OO E S S
Seeraresess

w

B
o




UPLOAD FIRMWARE
B-G431B-ESC1 BRUSHLESS
SERVO CONIROLLER FOC



A

2%

Y
/

!
4
.




CONNECT BLUETOOTH
GAMEPAD ... AND RUN!



